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RoHS Consolidated Test Report 

SAMPLE INFORMATION: 

1. Sample Description:Yuer 

2. Trade Mark:N/A 

Model: JNT-X11, MO8644 
3. Serial/Batch No.of Sample:……… 

4. Manufacturer Date:……… 

5. Manufacturer :  

6. CLIENT INFORMATION: 

1. Applicant:  

2. Applicant post Code:……… 

3. Applicant Telephone……… 
4. Test Standards: 

 

2011/65/EC,EPA3050B:1996,EN1122:2001,EPA3052:1996, 

EPA3060A,EPA7196,EPA3540C,EPA8270C 

 
REMARKS: 
1. The test data obtained and the report issued by laboratories other than HTT are 

provided by 
2. Characterization & Condition of sample:Normal. 

3. Ambient Condition During Testing（15~22) ℃(20~40)%RH 

4. Date of Consolidated: June.15,2015 

 

 

 

 

 
 

APProved by:    
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RoHS Consolidated Test Report 
 

No. Component Issue Body Report No.& Issue Date Test Data(ppm) 

01 Plastic cover SGS EH183983 
Date:2015/06/15 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

02 Internal wire SGS KA/2014/20374 

Date:2015/05/14 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

03 Insulation tape SGS KA/2014/C1430 
Date:2015/02/21 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

04 DC intel SGS SH8078290-1/CHEM 
Date:2015/01/30 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

05 PCB SGS GZ0901013303/CHEM 
Date:2015/04/13 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

06 Insulation tube SGS GZ0903037330/CHEM 
Date:2015/04/30 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

07 Soldering SGS SZTYR090601112/RS 
Date:2015/03/11 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 
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RoHS Consolidated Test Report 
 

No. Component Issue Body Report No.& Issue Date Test Data(ppm) 

08 Resistance SGS GZ0901009418/CHEM 
Date:2015/01/20 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

09 Capacitance SGS SH8142216/CHEM 
Date:2015/01/28 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

10 IC SGS CANEC0801173702 
Date:2015/02/25 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

11 LED SGS EC407209500 

Date:2015.04.14 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

12 Triode SGS CANEC090068801 
Date:2015/02/10 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

13 Button SGS KA/2014/02097 

Date:2015/05/12 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 

14 switch SGS SH8142216/CHEM 

2015/06/09 

Cd: N.D 
Pb: N.D 

Hg: N.D 
    Cr

6+
:N D 

    PBBS: ND 
    PBDES: ND 
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RoHS Consolidated Test Report 
 

No. Component Issue Body Report No.& Issue Date Test Data(ppm) 

15 SMT Resistance SGS GZ0901009418/CHEM 
Date:2015/02/18 

Cd: N.D 
Pb: N.D 

Hg: N.D 

Cr
6+

:N D 

PBBS: ND 

PBDES: ND 

16 SMT 
Capacitance 

SGS SH8142216/CHEM 
Date:2015/02/23 

Cd: N.D 
Pb: N.D 

Hg: N.D 

Cr
6+

:N D 

PBBS: ND 

PBDES: ND 

17 battery SGS CANEC0801173702 

Date:2015/05/25 

Cd: N.D 
Pb: N.D 

Hg: N.D 

Cr
6+

:N D 

PBBS: ND 

PBDES: ND 

18 Metal plate SGS EC407209500 

Date:2015.03.14 

Cd: N.D 
Pb: N.D 

Hg: N.D 

Cr
6+

:N D 

PBBS: ND 

PBDES: ND 

20 Silicon wire SGS CANEC090068801 
Date:2015/06/10 

Cd: N.D 
Pb: N.D 

Hg: N.D 

Cr
6+

:N D 

PBBS: ND 

PBDES: ND 

21 Connector 

plastic 

SGS KA/2014/02097 
Date:2015/02/12 

Cd: N.D 
Pb: N.D 

Hg: N.D 

Cr
6+

:N D 

PBBS: ND 

PBDES: ND 

P=PASS 
ND=NOT DETECTED 

Ppm=PARTS PER MILLION 
 

END OF REPORT 
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